A 28-180 - Part No 322364
AADELTA 2-WHEEL BENCH BAND SAW

— A Pentair Company Revised 9-30-93

Page 1/BS-6 /CAJ




- REPLACEMENT PARTS

REF
NQ PART NUMBER DESCRIPTION
1 1320166 EXT RET RING
2 920-08-020-5352  BALL BEARING
3 1345012 IDLER WHEEL
4 1345013 TIRE ~ ,
5 1345014 SHAFT ~—
6 1345015 HINGE
7 1243300 (DIN 1481) M5 X 24MM SPRING PIN
8 1345018 TENSION BRACKET
9 1345016 (DIN 916) M6 X 8MM LOCK SCREW
10 1345017 BUSHING
11 1243336 (DIN 912) M6 X 20MM HEX SOC HD SCREW
12 1345020 MAIN FRAME
13 1246119 (DIN 1481) M3 X 16MM SPRING PIN
14 1345023 LEVER
15 1345022 SPECIAL SCREW
16 1345025 NYLON WASHER
17 1345021 SPRING RETAINER
18 1345019 SPRING
19 1345027 SPRING
20 1345028 KNOB/STUD
21 1320601 CLAMP
22 1345028 KNOB W/STUD
23 1345030 UPPER GUIDE _
24 1341440 (DIN 912) M4 X 20MM HEX SOC HD SCREW
25 1243482 (DIN 912) M4 X 15MM HEX SOC HD SCREW
26 1345031 BLADE GUARD
27 1345069 BLADE WARNING LABEL
28 1340243 (DIN 912) M4 X 10MM HEX SOC HD SCREW
29 1345032 SHAFT
30 1320108 THRUST BEARING
31 1320165 EXT RET RING
32 1320170 GUIDE PIN
a3 1345074 UPPER BLADE GUIDE
34 1340243 (DIN 912) M4 X 10MM HEX SOC HD SCREW
35 1345011 MOTOR N
36 1342455 (DIN 85) M5 X 10MM PAN HD SCREW
a7 1340719 CLAMP
38 1320170 GUIDE PIN
39 1341441 (DIN 912) M4 X 12MM HEX SOC HD SCREW
40 1345034 LOWER GUIDE ASSY
41 1340243 (DIN 912) M4 X 10MM HEX SOC HD SCREW
42 1243482 (DIN 912) M4 X 15MM HEX SOC HD SCREW
43 1246157 (DIN 7980) M8.1 LOCK WASHER
44 1246113 (DIN 84) M8 X 20MM CHEESE HD SCREW
45 1345039 DRIVE WHEEL
46 1345013 TIRE
47 1243394 (DIN 84) M5 X 10MM CHEESE HD SCREW
48 1343538 (DIN 7980) M5.1 LOCK WASHER
49 1345038 M5 FENDER WASHER
50 1345037 KEY
51 1345040 BASE
52 1243526 (DIN 125) M8.4 FLAT WASHER
53 1246157 (DIN 7980) M8.1 LOCK WASHER
54 1246034 (DIN 933) M8 X 20MM HEX HD SCREW
ON/OFF SWITCH
438-01-0i7-0140
WIRE NUT
1320178
Sy rum— »  —us
1 L N
POWER CORD
1348028 MOTOR
13450H
WIRING DIAGRAM

Page 2 /BS-6 /CAJ



e 109 (2)
7 \\\
7NN ’
AN NN .
E ! :’5% 7
| HRIREN .
A \
I(\ lllﬁ:' v 111 110 (2)
(’kpy hi 1t |
A \\l:.Lﬂl . |I
LY
: DN Jl )
NN - .
P = /’/
F’ I d \\\ ,/’

\ SNEBZGN
& /
\ 108 \\"g:\}lb
)
&
\\

130\
131 (2) 2

132 (4)

Page 3 /BS-6 /CAJ




REPLACEMENT PARTS

REF \ 5

NO PART NUMBER DESCRIPTION

* 1341584 MITER GAGE ASSY, CONST OF:

75 1341577 KNOB

76 1246140 (DIN 125) M6.4 FLAT WASHER

77 1341576 BODY

78 1341575 PIN

79 1246088 (DIN 84) M5 X 6MM CHEESE HD SCREW
80 1341574 POINTER

81 1341573 BAR

85 1243501 (DIN 84) M4 X 10MM CHEESE HD SCREW
86 428-06-101-0002 3MM HEX WRENCH

87 1345046 CABLE CLAMP

88 1345043 COVER

89 1345067 NAMEPLATE

90 1345066 WARNING LABEL

91 1345041 LEVER

92 1345042 ADJ SCREW

93 1310310 (DIN 1481) M3 X 18MM SPRING PIN

94 1345068 BLADE CHART

95 1345045 BRACKET

96 1345073 M6 LOCK NUT

97 1345044 RUBBER SPACER

98 1345035 FRONT SWITCH PLATE

99 1246117 (DIN 963) M4 X 10MM FLAT HD SCREW
100 438-01-017-0140 SWITCH, INCL.:

101 400-06-068-0002 SWITCH KEY

102 1345036 BRUSH

103 1246067 (DIN 84) M6 X 15MM CHEESE HD SCREW
104 1243456 (DIN 934) M6 HEX NUT

105 1246140 (DIN 125) M6.4 FLAT WASHER

106 1243501 (DIN 84) M4 X 10MM CHEESE HD SCREW
107 1345033 POINTER

108 1345065 TENSION LABEL

109 1320131 CLAMP

110 1246117 (DIN 963) M4 X 10MM FLAT HD SCREW
111 1345029 REAR SWITCH PLATE

112 1345051 TABLE

113 1345055 INSERT

114 1246127 (DIN 916) M6 X 30MM HEX SOC SET SCREW
115 1246090 (DIN 84) M6 X 30MM CHEESE HD SCREW
116 1313281 (DIN 315) M6 WING NUT

117 1243456 (DIN 934) M6 HEX NUT

118 1345064 TRUNNION BRACKET

119 1243502 (DIN 125) M10 FLAT WASHER

120 1345063 HANDLE ASSY

121 1246140 (DIN 125) M6.4 FLAT WASHER

122 1243520 (DIN 7980) M6.1 LOCK WASHER

123 1246015 (DIN 933) M6 X 20MM HEX HD SCREW
130 1345026 POWER CORD

131 1310159 (DIN 85) M4 X 6MM PAN HD SCREW

132 1243525 (DIN 7980) M4.1 LOCK WASHER

133 1320175 CONNECTOR

* NOT SHOWN ASSEMBLED

Page 4 /BS-6 /CAJ




REPLACEMENT PARTS

£

155 (2)
156 (2)— >

158

% | \160

154 | \159
153 \ g \161
152 162
150

151
\ 28-181 FENCE ASSEMBLY

(Available As An Accessory)

REF

NO PARTNUMBER  DESCRIPTION

* 28-181 RIP FENCE, CONST OF:

150 1246119 (DIN 1481) M3 X 16MM SPRING PIN
151 1345047 LEVER

152 1345048 ADJ SCREW

153 1243526 (DIN 125) M8.4 FLAT WASHER

154 1345049 FENCE BODY

155 1341951 (DIN 933) M6 X 10MM HEX HD SCREW
156 1243520 (DIN 7980) M6.1 LOCK WASHER
157 1345050 FENCE

158 1345052 ROD

159 1345056 CLAMP

160 1345072 SUPPORT PLATE

161 1345054 SPRING

162 1345053 BLOCK

* NOT SHOWN ASSEMBLED

STANDARD SAFETY EQUIPMENT
In order to promote tool safety, Delta International Machinery Corp. strictly enforces the policy of repairing or replacing any damaged or missing standard
safety equipment on machines presented to Delta Authorized Service Center for service/repairs. Any product which is presented to a Delta Authorized
Service Center for repairs which contains missing or damaged standard safety equipment will have that equipment repaired or replaced and the cus-
tomer will be charged for any such service/repairs. Customers can avoid such charges only if the missing safety component is supplied to the service
center at the time of repair.

This parts list is provided to aid in obtaining service parts. Copies of the instruction and maintenance literature can be obtained through the Delta Technical Publications
Department or through your local service outlet.

Page 5 /BS-6 /CAJ



